SD-GHPM DO OOooooorn ==
SD-G HPM push-pull parts set

For SihaileSLELDD

0000 Shuttle SCEADUD DD 0O0O0DODODDOO0OODODOODDO0OOOODODOOO
gobooboboooodHopPOMUULOLODODODODgooooooboooooooooboobod
goobobbobbooooognoo412-1e3sbHPMO D OO0 OOOoboOoDOOO
goooboosb-cHPMUUOUOOOUODOODODDOOOOOOOoobbbDbOOoOoo
guobobbooooooobouoooobobbouoooobobbuuaoo

This is the parts set needed to convert the Shuttle SCEADU to the push-pull linkage sys-
tem. Check that the model you are using includes the HPM linkage. If not, the SD HPM parts
set (0412-163) is necessary.

These instructions refer only to the sections concerning the SD-G HPM push-pull linkage.
Assembly while referring to the SCEADU instruction manual and omitting or replacing the
SD HPM parts set instructions as necessary.

Shuttle SCEADU U 00 [ O [ goooooood

Instruction manual This additional instruction manual

IIEy{)eD, Eil%rltjm/, ElEvEt(l)]r ?oEquDle%eDr ESSDenle[l]yD P22 - EsEerEb?ian che upper frame P2
IIEy{)eD, Eil%rltj)n/, ElEVEtoDr ?OPquDle%eE ElsDta%aDtiEn P23 - EsEerEb?ian cheDIower frame P3
Eell’]VE iEstDallDation P30 - EerDVE iEstmallEltion P4
ECEVE Sogel?leatmcheck P32 - EerDVE IEOEBEIEI'IIZDC[]CC]( P5

DDDDDDDDDDD P 34 _) gooobooboogodgd P6

Elevator linkage Elevator linkage

DDDDDDDDDD P35 _)I:IDDI:IDDI:IDDEI P7

Aileron linkage Aileron linkage

O000000ooOoobOoobon oo0o0ooooooooooon
Collective pitch linkage P35 - Collective pitch linkage P8

ocooooooo P9
Additional parts list

HTHR<BEDDI AT (—
BT SROP732 1. HIROB0 UMNED
A tDI-I_\_*ﬂQﬁE*I 138 FUKAWA-CHO, FUCHU-SHI,
OoooooooDoai1s3s 0 726-00040HIROSHIMA-PREF., JAPAN. [ 726-0004

HIROB0O TEL : (0847) 40-0088 (0) FAX:45-7670 TEL:0847-40-0088 FAX:0847-45-7670
http://model.hirobo.co.jp/ http://model.hirobo.co.jp/

0014060 0000 O0O0OO
First Printing 6, 2002




18 goouod
Lever assembly

gooooooooooooooo
Assemble each lever in accordance with the diagrams.

p
© Bmm

M2X6CS ... 16

EXg5O000 i, 13
EX ¢5 ball

(0)

EXag5O00000 i 3
\EX @5 ball (with stand)

SDHPM XO O OO(R)

4 SD HPM X-type lever(Right) \

EXg50 00

M2X6CS

SDHPM XO O OO (R)
SD HPM X-type lever (Right)

300000000000
The o3mm depression is the left-hand side.

\. J

sbOogooooooogonog

EXODOOODOOO

/ EX aileron lever

M2X6CS  EXesU 00

@%&C&
[/

EXOOOOOOOd
EX aileron lever

)

gooo
The thicker part

S

7
S

A

,_
o
S
=

SDHPM XO OO O (L)
( SD HPM X-type lever(Left)

M2X6CS Ci
l@

SDHPM XO OOO (L)
SD HPM X- type lever (Left)

EXg50 0 0
EXg5 ball

30000000000
The @g3mm depression is the left-hand side.

. J

SDTOOO0ODOOO

4 SD elevator torque lever N\

EXg50 0 0
EXg5 ball

M2X6CS

sbO0o0O00oOooooooood
SD elevator torque lever

4 SD T-type pitch lever \

EXp500000
EX @5 ball (with stand)

M2X6CS

)

sDTOO0OO0O0O000
SD T- type pitch lever




goooooo

19 Installing the levers

A 0 O Caution

Joo0ob0obOobDOoooobooobooDbo
gooobooobogoo
Don’t set too tightly, or the collect pitch
bolt will be broken.

M3DOOOoooo FWp3X4.5X0.5T

M3 nylon nut

O |

FWg2.6Xp5X0.5T ................ 1
FWg3X@4.5X0.5T ................ 3
Co3Xag6X12.5 .o 1
(67,79.€ 10, & SNSRI 1
M2.6X6CS ....ooovvvereeeerienne 1
M3BXI2TS-2 .o 1
M3X25CS ..o 1
EXg30 OO OO e 1
EX flat washer ¢3

M3ODOOOOOO e 3

M3 nylon nut
-

EXOOOooood
EX aileron lever

CpaXp6X3T Q

M2.6X6CS
®

s>
FWg2.6X5X0.5T

sDTOOOoOoOoOoOO
SD T-type pitch lever

M3X25CS

SDHPM XO O OO (R)
SD HPM X-type lever (Right) J{ (

ELSOO0O0000OD0O0OOO
ELS collective pitch bolt

sbO000000000000
SD elevator torque lever

EXg30 OO QO OO
EX flat washer @3

M3X12TS-2

SDHPM XO OOO (L) f
SD HPM X-type lever (Left)

M3OOOOoOooOoOo
M3 nylon nut

0 O Caution

goddooooooooooooooo
goooooooo
Don’t set too tightly, or the collect pitch
bolt will be broken.

M3OOOOOOO
M3 nylon nut




30 gooooo

Servo installation

@ (o>

M2.6X16TS (OO O) ........ 20
M2.6X16TS (washer attached)

@,
A 0O O Caution

goooooooooooon
Fasten the screws making
break the grommet.

ooooooooooooooooboooo

sure not to

ooooooo

Aileron servo

ooooooo
Servo plate

M2.6X16TS (DO O)
M2.6X16TS (washer attached)

q

y ))uu..1.\l\l|l|||||||||ﬂ

R

oooooo
Pitch servo

gooooooo
Throttle servo

A 0O O Caution

goooooogo
Elevator servo

M2.6X16TS (O O 0O)
M2.6X16TS (washer attached)

A 0 O Caution

ooboooooog

the servos.

Note the orientation of

A 0 O Caution

gooooooo

the right.

gooboooooooooooooboooo
gooboooooooooooooooo

If the servo interferes with the frame, remove
the part of the servo shown in the diagram on

gooooooooooooooo
gobooooooooooooa

oobooooobooooo

Tightly fasten the pitch servo
with the servo plate without

using a metal eyelet.

oooooo
Use a pitch servo with
kg-cm or more torque.

ooooooooboooao
6.0kglcm 0000000

6.0

Jooooooooooo
Rudder control servo

M2.6X16TS (OO O)
M2.6X16TS (washer attached)

A 0 O Caution

Jooodoooooooooooooam
Ooo0o00oooooooooooa
Install the noise filter between the rudder
control servo and the receiver.

A 0O O Caution

Joooooooooo

oooooooonoood

gooooog

When installing the servo, use
the lower holes (shown by
black circles).

©

®0 00




dododogon
Servo movement check

32

gooooooooooboooooooobooon
oooooooo

Before starting, recharge the transmitter
battery.

goooooooooooobooooooo
Ooo0ooobooooooooooooon
gooooooooo

If the rotational direction is reversed, change
the transmitter’s reverse switch and set it to
move as indicated.

goboooooOooooooooooooonog
gooboOoooooooooooooooooo
gboooooboooooooooobooooo

The wiring of the servo, gyro, and power
source to the receiver varies depending on
their respective makers as well as the way they
are assembled. Install the wiring according
to each instruction manual.

ooboooooog

ooo
O
a

PR
O ooooooo
0oooo
0
oooO
0o

oooooo

Elevator
Aileron
Down
Right
Up
)
Throttole and pitch %]

oooooog
Aileron servo

‘0ooooo
~ Pjtgh Servo

Q
G
@
goooooood
Elevator servo
AN
Ooo0:Up
P
gooooooo
Throttle servo
000 :Down
0 O :High
J
€
9 3

d

%) O :Right
\‘ 3)
9 gooobooooobod
Rudder control servo
9 y)
%
Z
@




34 DDDDD.DDDDDD 000 L=66 (2set) 50mm
Elevator linkage Link L=66 (2sets)

~ 0 32.5mm0 Approx. 32.5mm

s
M2XO6CS ..ot 2 000ooOoOooo (2set)
@ B Elevator rod (2sets) 70mm

0 51mm[] Approx. 5Imm

EXg5000 i 2
EX ¢5 ball

O

000000 e 8
Rod end
-

MO000
M2nut OOOOOO
N Servo horn

\@\
Lock
000 L=66

EXg50 0 0 Link L=66

EX@5 ball M2X6CS

goooooooo
Elevator rod

goooooooo
Screw included with the servo

oo
Horizontal

ooor ooon

Mode I Mode II
ooooooboooboooo
Positioning of the transmitter stick

goooooooooooooboobooooboboo
oooooooooooooooooooa
Og5000000000000000000
oooooooooooooboo

gopoooooooooooooboooboo
0oobboooooooooooooooo
ooooooo

- With the transmitter stick and the trim at neutral,
install the servo horn to the servo according to the
positioning of the @5 ball attached to the servo horn
as illustrated on the right.

- View the unit from the side and adjust the length of
the elevator rod so as to make the swash plate
horizontal.




35 Ooo0ooooooa
Aileron linkage

p
© Bmm

EX 5000 i 2
EX ¢5 ball

O

000000 e, 10
Rod end
-

gooooo M2O000
Servo horn M2 nut

EX ¢50 00
Mox6cs X es ball

Oo00 L=66
Link L=66

)
nE |EhE)

(=]

I

ooor ooono
Mode I Mode 11

ooooooooooog
Positioning of the transmitter stick

ocooooooOoOoOODOOODOOODODOO
goooooopooooboobooboo
Og5000000000000000000
ooooooooooooboo

oopoopooooooooooooooOoo
gooooboboooooooooooboo
oooooo

- With the transmitter stick and the trim at neutral,
install the servo horn to the servo according to the
positioning of the @5 ball attached to the servo horn
as illustrated on the right.

- View the unit from the front and adjust the length
of the aileron rod so as to make the swash plate
horizontal.

goooooo
Aileron link

50mm

0 32.5mm0 Approx. 32.5mm

000 0O L=66 (2set)
Link L=66 (2sets)

50mm

0000000 (2set)
Aileron rod (2sets)

oooooood
Aileron link

gooooog
Aileron rod

gpoooooooo
Screw included with the servo

sfs)sfs)sfslsls @
Front view illustration ,
/
oo
Horizontal
O
EN




36

Collective pitch linkage

goboobbbooooooobo

p
© Bmm

~N 0o0oooooog (2set)
Pitch servo rod (2sets)

M2X6CS ..o 2
M2O OO i 2
M2 nut 0 6mm0 Approx. 6mm

goooooooooboo
Collective pitch rod

40mm

@:EE 1\ ism

0 24mm[] Approx. 24mm

EX 5000 i, 2
EX ¢5 ball
O
000000 e 6
Rod end
- %
goopooo
Servo horn
&
Lok § )
NP }%
"
M0 00
M2 nut
gSO0O0O
M2X8PH 95 ball

A 0 O Caution

goooooooob400000000O00
goooooo
gooooooooooooooooooo
Set the pitch angle in accordance with page 40.
Do not set a greater pitch angle than necessary.

goodr goodn
Mode I Mode IT

ooooooboooboooo
Positioning of the transmitter stick

goooooooooooooboobooooboboo
goooooooomoooooooboogoo
goooooooooooooooooo
oo
gooooobooooboogooseonboobooo
00bo000o0o0o0oooooooooooo
gooooooooooooo
With the transmitter stick and the trim at neutral,
adjust the collective pitch according to the
positioning as illustrated on the right.
Note:
Set the transmitter’s pitch curve at 50%. Do not
input the program from the separate data sheet at
this time.

00o00ooooooooo
Collective pitch rod

goooooooo
Screw included with servo

A 0O O Caution

goodooooooooooooono
goooo
Jjooo0oooooooooooo
goodooooooooooooo
goooooo
Jjooooooooooooooo
goooooogo

A damaged servo horn may cause the
helicopter to crash.

Use the thickest servo horn available
from the manufacturer.

Do not use thin servo horns.

0 0o o (3

gl oooo

A 0 O Caution

gboboooooegsonoooboooooomon
LBmmOOO0000O0O0m3mmOOO00000
gooooooooooo

Mount the @5 ball within 13mm from the center of the servo
horn. Mounting it further than 13mm from the center may
cause problems.

0
O

12.5mm
12.5mm




#{E/x—"Y/ (DU T Repair parts

20089 NE
Q@HIEN—YDIZEAICDEEL T FUMBEAINAREEAT—RNO.ERBFFEE > THELVRDLEEL,
@ LN HETHEAYRELIH A BEYH/N—VRETTRERICTHRLIAALZSL,
[EROHE |
AESRIEERFEICT.EX S 1S3E~7HIE T BTV AELET,

FIEICHEF NS LANA. ERER . GW. HRKRAF DI AAHRAIHSIA~7HRIBRESE TV /ZEET,
/-  RAIDIIHREIL D=1 B~3RIFER P CBEEE VLK ELBIET , HONUHI T ALLZELY,

[BEROZE |
FAmDOAR BE DR EXEEISEMLP BV -SE . FHR TP EMATIESHLUAIC

T 2L (0847-45-2834) IN—VRETTEMRD £ RHE SV BERHI Y TEIBUVLET,
MO—RNO. RBIIERICKRRLTHIET . RS BV TTCICHERARE RS,
BEHRDODIEEICEIR G KBIIZMHTHEVEBADT.O—FNO. BB HMELITHERD L 23EL 3N,

—l BEATE
@ HiAIL [FAX|ICTE-THYET.

O5hI [REFIB| LAV ET . BAROSBFTICBVEEIC. REEEREOHICHERILZZ N,

B E T [ON—YKEDEE+QHER (5%)] + @& (X5 FHFHAH) FLETT,
B REFEBICLEE BTRAYVFRCLIREZHRI RET>TENEL A JTHEIZSW,

WEH (5| FHFDA) Xk EmEFHHEE BRIV DBXICL>TELVET,

GEEGEE:] . 1ML | 3FALE
WX 1BARH | Pk | Somaa
timE. i e ¥1,575 ¥1,680 ¥1,890
w=ik ¥1,365 ¥1,470 ¥1,680
B Sk dbpE. p IR ¥1,155 ¥1,260 ¥1,470
ES[FizIN==1ES| ¥1,050 ¥1,155 ¥1,365
ur]E3| ¥1,155 ¥1,260 ¥1,470
JUM ¥1,050 ¥1,155 ¥1,365

(f5]) B EICHETOD AT /N—Y9,800H A TEXDIHE
A ETEE¥10,290 [D/\—Y £ NDAETY¥9,800 + QB ET(5%) ¥490 | + @XFHLEIFEEHR) ¥1,680
=HXHLEE¥11,970 £LVET,

EYE (AE— L THENEIN) SfINo.
B LAGERR F A B | ZaxEs| wloHT-2BBLE
AT ] ] [ PwBEmz| B2vs-FZLw
. ® -
BEH WEEE |7 )
L[ J-[] [ |
. 5 - B
SR P e
TEL ( ) | FAX | ( )
I—FNo &% Hifi | B E Y

ONR—vRE&nE5

oo QHEEFR (5%)
A
| BRAHE 0+
CHXIFFAXIC THER > THB D £9, i
EOR—#kAet N—YiR) | @%H (HEIFHER) | |
FAX:0847-47-6108 —

FAXZBEFETHWNAIL, TEL 0847-45-2834F THEFES =1, ~
T726-0006 [k BB AFRHLH E3-3-1 | 5FHLBE-BREEE(D+2) +0 | |




Ooo0oo0o0o
Parts list

2532-031
@» 2525006 2524-001
2532039 0404-685
2506-042//

2532-031 : ?\ 1
2525-006, ‘!

2522-006

2524-001

2525-006
2506-019 2532-031

: 2525-006

@

2532031 Q@ 2532-031

2524-001

\2522-021

2532-008

2532-031

’
2506-019 [@ & :
2532-031
2525-007
0412-195
2521-104 R

2532-031
G
o
2506-039 /
0414-128 2534-007
2532-031

& G 2525-006
2505-006

2532-031 / :

2532-031

- ""rm'@
2525-006 G
0412-194 @
2506-019
2505-006

10




700 No. 0000 000 00@) 0000
Code NO. Particulars Q'ty | Remarks Remarks
0404-685 E?é[zliil[lergn[lle\?eru HH L 2,500 EggiiEgDprDessDed

T bt W I

[ [

0412-195 §B:g II:iIEl\I\ﬁ %—DT preD piDctheDveE - ! 2,800 E;g‘rirtllg[lprgsged

2505006 (M3 EyEmDnEt oood 10 200

2506-019 |FW 3X4.5X0.5T 10 200

250603 |EX@SD DD ¢D3 0o 6 1,000

2506042 |[FW2.6X5X0.5 10 300

2521-057 (DjolDla?él;(lg)((g x3 2 300 EilDerDoE lEvDerDcEllDarD :
2524-001 Mg rDO dDeEdD oouo 10 500

2525-006 E;( $55b511D 0o 10 | 1000

2532031 (D:ag OO D e Mexe 10 800

2532-039 (Diag sEreDWDMDZ.EX% o M2oxe 10 400

a0 000000000 M3XI2000 0 100

Tapping screw M3X12(black)

11




